FRONT MUDGUARD-PILLAR FOR APRILIA CAPONORD CARABINIERI 2015

Front mudguard Pillar for Aprilia Caponord Carabinieri 2015
 
(1)  2B001431
FRONT MUDGUARD
(1)  2B0024475
FRONT MUDGUARD
 
(2)  AP8150500
HEX SOCKET SCREW M5X9
 
(2)  AP8150500
HEX SOCKET SCREW M5X9
 
(2)  AP8150500
HEX SOCKET SCREW M5X9
 
(3)  AP8152154
WASHER 8,4X13*
 
(3)  AP8152154
WASHER 8,4X13*
 
(3)  AP8152154
WASHER 8,4X13*
 
(3)  AP8152154
WASHER 8,4X13*
 
(4)  AP8150248
WASHER 5,5X15X1,6
 
(4)  AP8150248
WASHER 5,5X15X1,6
 
(4)  AP8150248
WASHER 5,5X15X1,6
 
(4)  AP8150248
WASHER 5,5X15X1,6
 
(5)  AP8101890
BLACK HOSE D8
 
(6)  AP8150493
HEX SOCKET SCREW M4X16
 
(7)  895916
PLASTIC WASHER
 
(8)  AP8150204
NUT M4
 
(9)  AP8102386
HOSE CLAMP 155X2
 
(10)  B045351
HOLDER ABS
 
(11)  AP8152279
SCREW W/ FLANGE M6X20
 
(11)  AP8152279
SCREW W/ FLANGE M6X20
 
(11)  AP8152279
SCREW W/ FLANGE M6X20
 
(12)  AP8152280
SCREW W/ FLANGE M6X25
 
(13)  AP8152282
SCREW W/ FLANGE M6X35
 
(14)  860667
SPACER
 
(15)  2B000251
FRONT PANEL
 
(16)  AP8152239
SCREW M5
 
(16)  AP8152239
SCREW M5
 
(17)  AP8102375
CLIP M5
 
(18)  AP8150413
SELF-TAP SCREW 3,9X14
 
(19)  2B000252
REAR PANEL
 
(20)  860628
SPACER
 
(21)  AP8152277
SCREW W/ FLANGE M6X12
 
(21)  AP8152277
SCREW W/ FLANGE M6X12
 
(22)  AP8152246
SCREW W/ FLANGE M6X16
 
(22)  AP8152246
SCREW W/ FLANGE M6X16
 
(23)  AP8121795
T BUSH
 
(23)  AP8121795
T BUSH
 
(23)  AP8121795
T BUSH
 
(23)  AP8121795
T BUSH
 
(23)  AP8121795
T BUSH
 
(24)  AP8112600
RUBBER SPACER
 
(24)  AP8112600
RUBBER SPACER
 
(24)  AP8112600
RUBBER SPACER
 
(24)  AP8112600
RUBBER SPACER
 
(24)  AP8112600
RUBBER SPACER
 
(25)  2B001518
SPACER
 
(25)  2B001518
SPACER
 
(26)  2B001516
SPACER
 
(27)  AP8150204
NUT M4
 
(28)  AP8150158
WASHER 4,3X9X0,8
 
(29)  00G04403751
REFLECTOR
REFLECTOR, AMBER
 
(30)  AP8102504
RUBBER SPACER
 
(31)  AP8150450
WASHER FOR SHAFTS D5
 
(32)  AP8144081
RUBBER SPACER
 
(33)  2B001515
SPACER
 
(34)  2B001517
SPACER
 
(35)  893255
SPACER
 
(36)  2B001434
ENGINE PROTECTIVE COVER
 
(37)  2B002142
PROTECTION
 
(38)  2B001692
WATER COOLER GRILLE
 
(39)  AP8201749
SCREW M4X6
 
(40)  B046190
FAIRLEAD
Part number Description
# 1
2B001431
FRONT MUDGUARD
# 1
2B0024475
FRONT MUDGUARD
# 2
AP8150500
HEX SOCKET SCREW M5X9
# 3
AP8152154
WASHER 8, 4X13*
# 4
AP8150248
WASHER 5, 5X15X1, 6
# 5
AP8101890
BLACK HOSE D8
# 6
AP8150493
HEX SOCKET SCREW M4X16
# 7
895916
PLASTIC WASHER
# 8
AP8150204
NUT M4
# 9
AP8102386
HOSE CLAMP 155X2
# 10
B045351
HOLDER ABS
# 11
AP8152279
SCREW W/ FLANGE M6X20
# 12
AP8152280
SCREW W/ FLANGE M6X25
# 13
AP8152282
SCREW W/ FLANGE M6X35
# 14
860667
SPACER
# 15
2B000251
FRONT PANEL
# 16
AP8152239
SCREW M5 Contact
# 17
AP8102375
CLIP M5
# 18
AP8150413
SELF-TAP SCREW 3, 9X14
# 19
2B000252
REAR PANEL
# 20
860628
SPACER
# 21
AP8152277
SCREW W/ FLANGE M6X12
# 22
AP8152246
SCREW W/ FLANGE M6X16
# 23
AP8121795
T BUSH
# 24
AP8112600
RUBBER SPACER
# 25
2B001518
SPACER
# 26
2B001516
SPACER
# 27
AP8150204
NUT M4
# 28
AP8150158
WASHER 4, 3X9X0, 8
# 29
AP8124719
00G04403751
REFLECTOR
REFLECTOR, AMBER
# 30
AP8102504
RUBBER SPACER
# 31
AP8150450
WASHER FOR SHAFTS D5
# 32
AP8144081
RUBBER SPACER
# 33
2B001515
SPACER
# 34
2B001517
SPACER
# 35
893255
SPACER
# 36
2B001434
ENGINE PROTECTIVE COVER
# 37
2B002142
PROTECTION
# 38
2B001692
WATER COOLER GRILLE
# 39
AP8201749
SCREW M4X6
# 40
B046190
FAIRLEAD
Here are all the parts relating to the Front mudguard-Pillar of your CAPONORD 2015. These are all genuine parts to assure you the best possible repair which will last.

Frame

Body

Engine

Suspensions

Wheels

Brake system

Handlebar - Controls

Lights - Instruments

Tank

Cooling system

Electrical systems

We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.